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Item Sub Código Descrição em Português Parts Description Qtde. Unid.
1 266819-9 PARARAFUSO M6X20                        HEX.SOKCET HEAD BOLT M6X20 1 PC.
2 224387-8 FLANGE EXT 40                           OUTER FLANGE 40 1 PC.
3 224386-0 FLANGE INT 40                           INNER FLANGE 40 1 PC.
4 961155-5 ANEL TRAVA MKE-38                       RETAINING RING S-38 1 PC.
5 418150-1 PROTETOR MOVEL                          SAFETY COVER 1 PC.
6 231833-4 MOLA DE TENSAO 3                        TENSION SPRING 3 1 PC.
7 318880-3 CAIXA DE ROLAMENTO                      BEARING BOX 1 PC.
8 265120-9 PARAFUSO CRM 5X16MM PAN HEAD SCREW M5X16 2 PC.
9 324320-1 EIXO                                    SPINDLE 1 PC.

10 211477-6 ROLAMENTO 6201ZZ                        BALL BEARING 6201ZZ 1 PC.
11 285852-2 RETENTOR DO ROLAMENTO 19-33             BEARING RETAINER 19-33 1 PC.
12 257173-2 ANEL ESPACADOR 12                       RING 12 1 PC.
13 227768-5 ENGRENAGEM HELICOIDAL 38                HELICAL GEAR 38 1 PC.
14 961052-5 ANEL TRAVA MKE-12                       RETAINING RING S-12 1 PC.
15 210137-7 ROLAMENTO DE ESFERA 606ZZ               BALL BEARING 606ZZ 1 PC.
16 265117-8 PARAFUSO CRM 6X20                       PAN HEAD SCREW M6X20 1 PC.
17 262556-3 BUCHA DE BORR 6                         RUBBER SLEEVE 6 1 PC.
18 681644-1 ARRUELA DE ISOL INSULATION WASHER 1 PC.
19 252649-4 PORCA BORB M6MM THUMB NUT M6 1 PC.
20 141721-6 PROTETOR DO DISCO                       BLADE CASE COMPLETE 1 PC.

C10 213445-5 ANEL O"RING 26 O-RING 26 1 PC.
21 233117-6 MOLA DE COMPRES 6                       COMPRESSION SPRING 6 1 PC.
22 345317-7 TRAVA DO EIXO                           SHAFT LOCK 1 PC.
23 210067-2 ROLAMENTO DE ESFERA 6000ZZ              BALL BEARING 6000ZZ 1 PC.
24 267256-0 ARRUELA LISA 10                         FLAT WASHER 10 1 PC.
25 240064-4 VENTOINHA 70                            FAN 70 1 PC.
26 513861-4 ROTOR 115V COMPLETO                     ARMATURE ASS'Y 115V 1 PC.
26 513863-0 ROTOR 220V COMPLETO                     ARMATURE ASS'Y 220V 1 PC.

D10 INC. 18-23-25-27 INC. 18-23-25-27
27 210046-0 ROLAMENTO DE ESFERA 608ZZ               BALL BEARING 608ZZ 1 PC.
28 267255-2 ARRUELA LISA 14                         FLAT WASHER 14 1 PC.
29 213279-6 ANEL O RING 18                          O RING 18 1 PC.
30 452092-9 GUIA DA VENTOINHA                       BAFFLE PLATE 1 PC.
31 266329-6 PARAFUSO PT5X60                         TAPPING SCREW 5X60 2 PC.
32 594606-9 ESTATOR 115V COMPLETO                   FIELD ASS'Y 115V 1 PC.
32 594608-5 ESTATOR 220V COMPLETO                   FIELD ASS'Y 220V 1 PC.

C10 654220-4 ANEL TERM                               RING TERMINAL 2 PC.
C20 654501-6 TERMINAL JST P-1. 25                    CONNECTOR P-1.25 2 PC.

34 266326-2 PARAFUSO AUTO ATARR 4X18MM TAPPING SCREW 4X18 4 PC.
35 265104-7 PARAFUSO CRM 5X40                       PAN HEAD SCREW M5X40 3 PC.
36 644500-6 TAMPA DA ESCOVA 7X14                    HOLDER CAP 7X11 2 PC.

036-1 643750-0 TAMPA DA ESC DE CARVAO                  BRUSH HOLDER CAP 7-11 2 PC.
036-2 644500-6 TAMPA DA ESCOVA 7X14                    HOLDER CAP 7X11 2 PC.

37 194996-6 ESCOVA DE CARVAO CB-303                 CARBON BRUSH CB-303 1 SET
38 141718-5 CAIXA DO MOTOR COMPLETA                 MOTOR HOUSING COMPLETE 1 PC.

C10 644501-4 GUIA DE CARVAO 5X11                     BRUSH HOLDER 5X11 2 PC.
C11 643708-9 GUIA DE CARVAO 5X11                     BRUSH HOLDER 5-11 2 PC.

40 650246-4 INTERRUPTOR TN14-3-C01-1                SWITCH TN14-3-C01-1 1 PC.
41 682503-2 PROTETOR DO FIO 8-90                    CORD GUARD 8-90 1 PC.
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42 696304-2 CABO ELETRICO 2P-1.00 X 2.000MM-HOMOLOG POWER SUPPLY CORD 1.0-2-2.0 1 PC.
43 687123-7 PRENDEDOR DO FIO                        STRAIN RELIEF 1 PC.
44 266326-2 PARAFUSO AUTO ATARR 4X18MM TAPPING SCREW 4X18 2 PC.
45 453954-4 TAMPA DO PUNHO                          HANDLE COVER 1 PC.
46 265754-8 PARAFUSO BORB M6X12                     THUMB SCREW M6X12 1 PC.
47 942151-2 ARRUELA DE PRESS 6MM SPRING WASHER 6 1 PC.
48 941151-9 ARRUELA LISA 6                          FLAT WASHER 6 1 PC.
49 266309-2 PARAFUSO CCH M6X26                      CAP SQUARE NECK BOLT M6X26 1 PC.
50 265754-8 PARAFUSO BORB M6X12                     THUMB SCREW M6X12 1 PC.
51 233376-2 MOLA DE COMPRES 8                       COMPRESSION SPRING 8 1 PC.
52 252175-3 PORCA SEXT M5                           HEX. NUT M5 1 PC.
53 942101-7 ARRUELA DE PRESSAO 5                    SPRING WASHER 5 1 PC.
54 265754-8 PARAFUSO BORB M6X12                     THUMB SCREW M6X12 1 PC.
55 942151-2 ARRUELA DE PRESS 6MM SPRING WASHER 6 1 PC.
56 941151-9 ARRUELA LISA 6                          FLAT WASHER 6 1 PC.
57 265118-6 PARAFUSO CRM 5                          PAN HEAD SCREW 5 1 PC.
58 168370-4 BASE                                    BASE 1 PC.
59 345391-5 ANEL ESPACADOR                          THICKNESS RING 1 PC.

A01 164095-8 GUIA RETA PQ                            GUIDE RULE 1 PC.
A02 D-09123 LAMINA DE SERRA TCT 185X20X40T          TCT SAW BLADE 185X20X40T 1 PC.
A03 783217-7 CHAVE ALLEN 5                           HEX. WRENCH 5 1 PC.
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